STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Ref: CED/TFL/01/4512 Dated:_17-01-
2024

Dated of Test: 18-01-2024

To
Resident Engineer

NESPAK
Development of Signal Free Corridor from Main Boulevard Gulberg (Center

Point) to Walton Road (Defence Morr), Underpass at Khalid Butt Chowk,
Lahore.

Subject: TESTING OF R.C.C. PIPE [ASTM-C76 - 08a]
Reference to your letter No. 3772/103/KBC/SA/04/114, dated 14.12.2023
on the subject cited above. One R.C.C. Pipe as received by us has been tested. The

results are tabulated as under.
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12 7.78 7.35 15.87 11.77 2.05 | 13600 | 19400 4161 5935

I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.html?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer

NESPAK

Development of Internal Infrastrastructure of CBD Walton (Phase 2 &3) & Flyover
Connecting Bab-e-Pakistan to Walton.

Reference # CED/TFL 4513 (Dr. Ali Ahmed) Dated: 17-01-2024
Reference of the request letter # 4322/13/DAK/02/41 Dated: 08-11-2023
Tension Test Report  (Page-1/1)
Date of Test 18-01-2024
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
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Note: only one sample for tensile and one sample for bend test

Bend Test

#11 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.html?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Ref: CED/TFL/01/4514 Dated: 17-01-2024
Dated of Test: 18-01-2024

To
District Officer (1&S)
District Council Okara
“Construction of Sullage Carrier, Sewer etc, at Chak No. 25/1-AL"”

Subject:  TESTING OF R.C.C. PIPE [ASTM-C76 - 08a]
Reference to your letter No. 233/ DO(1&S), dated 17.01.2024 on the subject

cited above. One R.C.C. Pipe as received by us has been tested. The results are tabulated

as under.
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. . . . Pound/Linear | Pound/Linear
(inch) (foot) (foot) (inch) (inch) (inch) (kg) (kg) foot/foot foot/foot
12 7.74 7.36 15.83 11.89 1.97 8300 | 14500 2511 4387
I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.html?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer
NESPAK
Development of a Controlled Access Corridor Facility from Niazi Interchange to Babu

Sabu Interchange, Lahore, Package — I (km 0+000 to km 3+650)

(United Wire)
Reference # CED/TFL 4516 (Dr. Ali Ahmed) Dated: 18-01-2024
Reference of the request letter # 3772/103/NBI(P-I)/MWA/04/158 Dated: 15-01-2024
Tension Test Report  (Page-1/2)
Date of Test 18-01-2024
Gauge length 640 mm
Description Steel Strand Tensile Test as per ASTM A-416-94a
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1 15.24 (0.6") 1102.0 1135.0 24300 238.38 27900 273.70 199 >3.50 1306

Only one sample for Test

Witness by Wagas Ahmed (Sub Engr. NESPAK)

Note:
1. Modulus of Elasticity is based on nominal steel area of the steel strand vide clause 13.3 of ASTM — A416a

2. Load versus percentage strain graphs are attached
I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.html?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer

NESPAK

Development of a Controlled Access Corridor Facility from Niazi Interchange to Babu
Sabu Interchange, Lahore, Package — I (km 0+000 to km 3+650)

(United Wire)

Reference # CED/TFL 4516 (Dr. Ali Ahmed) Dated: 18-01-2024
Reference of the request letter # 3772/103/NBI(P-1)/MWA/04/158 Dated: 15-01-2024

Graph (Page - 2/2)

Stress Strain Relation -- Specimen No. W 1 (Coil #1306)
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I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.html?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




